ADJUSTABLE
HEIGHT FOLDING
WORK BENCH

model no. 058-2553-6

IMPORTANT:

Please read this manual carefully before
using this product, and save it for
reference.

INSTRUCTION
MANUAL



model no. 058-2553-6 | contact us 1-888-670-6682

e To reduce the risk of serious injury, read the following
safety instructions before assembling and using the work-
bench.

e This product is intended for domestic indoor use only. Do
not use it as a scaffold. Do not stand on it as this could
result in personal injury or product damage.

* The product should be positioned on a level, stable surface
only. The product may become unstable and tip if stored
or moved on an uneven surface, which may cause personal
injury or product damage.

e Any assembly or maintenance of the product must be
carried out by adults only.

« Make sure you have the necessary manpower when assem-
bling or moving the product.

« Never use replacement parts and hardware which are not
recommended by the manufacturer. They could pose a
safety risk to the user and might cause damage to the
product. Only use original parts and hardware.

e« Check all nuts and bolts periodically for tightness. When
required, tighten them again.

¢ Do not exceed the following weight limits for this product:
- Maximum load for whole workbench: 8001b (362.8kg).

SAFETY

NOTE: If any parts are missing or damaged, or if you have any
questions, please call our toll-free helpline at 1-888-670-6682.

SAVE THESE INSTRUCTIONS

Read and understand this instruction manual thoroughly
before using the product. It contains important safety
and operating information. Keep this instruction manual
for future use.



model no. 058-2553-6 | contact us 1-888-670-6682

PARTS LIST

No. | Description | Gty

1 Folding work bench
2 M8*60 screw

3 M8 hex nut

4 M8 washer

5 Levelling feet

6 M8*70 wall anchor

I
——@ 00 © QO =»0

TOOLS REQUIRED (NOT PROVIDED)
PH2 screwdriver
9/16” (14mm) wrench %

1/2" drill hammer E

KNOW YOUR WORK BENCH [ 8




(2]
r4
0
=
(]
=)
[+
=
(72)
Z
5
1]
=
w
A
<

model no. 058-2553-6 | contact us 1-888-670-6682

ASSEMBLY INSTRUCTIONS

» Remove all parts from the packaging box and arrange them on a
clear, level surface. Ensure that all parts listed above are present.

¢ Do not fully tighten bolts & nuts in every step of assembly. Leave
them loose to allow the table to flex during assembly. Fully tighten
all nuts & bolts once assembly is completed.

CAUTION!

Do not over-tighten. Failure to comply may result in
damage to equipment.




B

ASSEMBLY INSTRUCTIONS

model no. 058-2553-6 | contact us 1-888-670-6682

STEP 1
* Unfold the bench top.

STEP 2

* Adjust the height. Pull out and adjust the bottom bench
legs to a desired work bench height. The work bench height
is adjustable from 27 1/2-411/2" (69.8-105.4 cm) in 1 inch
increments.




ntact us 1-888-670-6682

the wood top to the bench legs. Position the bench
legs' top ends in between the wood top support and the

0
o
©
1
M
10
0
N
0
Ty}
(@)
o
c
(7]
Xo)
0
S

» Unfold the bench legs.

STEP 3
* Secure

SNOILLONAULSNI ATIWISSY



o

ASSEMBLY INSTRUCTIONS

model no. 058-2553-6 | contact us 1-888-670-6682

STEP 5

» Lock the bench legs. Lock the upper and bottom bench legs
together with eight M8 X 60 hex bolts (2), eight M8 washers
(4) and eight M8 hex nuts (3) as shown.

\ //
< /
N ~

(20 [3)

STEP 6

« Attach the levelling feet. Attach the levelling feet (5) to the
bench legs.

2
7

Adjustable feet
offset any floor
uneveness.



7 model no. 058-2553-6 | contact us 1-888-670-6682

STEP 7
2 * Secure the workbench to the wall. Stand up the work bench. Drill
o) correct diameter hole in base material. Insert six M8*70 wall
= anchors (6) into the hole through the back upper and bottom
g mounting braces respectively. Tighten the wall anchors (6) with
washers and nuts.
[+ 4
5 /I // //
z pu— / / L
> T ,
2 / |
/ / 1
= A N —
a
< &

|
;

Tighen the wall anchors
\with washers and nuts.

~

CAUTION!
The M8x70 wall anchors should be drilled into the

studs of the wall.




‘ model no. 058-2553-6 | contact us 1-888-670-6682

STEP 1

» Release the bench legs. Pull out the handles of the security
latches to release the bench legs. Lift up the bench top.

STORAGE

STEP 2

* Unfold the work bench. Hold the bench top carefully. Fold the
bench legs towards the wall until the legs are flush against the
work bench back. Fold down the bench top carefully and
slightly.

WALL

CAUTION!

When folding the bench legs, hold up the wood top (B) at the same
time. Before folding down the wood top, make sure the bench legs
are completely folded and fully against the work bench back.

NOTE: If the floor is uneven, the bench legs may not move smoothly or
stay in place when folding or unfolding the work bench. In this
case, adjust the casters to make them touch the foor completely.




model no. 058-2553-6 | contact us 1-888-670-6682

MAINTENANCE

* Clean the product with a clean cloth to remove any
manufacturing residues before first use. A damp cloth can
be used for cleaning on a regular basis.

9

* Grease and oil can be removed with most standard
cleaning fluids. For safety, use a non-flammable cleaning
fluid. Do not use abrasive materials, cleansers, chemicals,
bleach, or solvents.

* Check the product regularly to ensure that all bolts and
nuts are securely tightened. Should any loose joints be
found, tighten them up immediately.

w
()
4
g
r 4
w
=
£
g
=

* Lubricate the gliding slides with grease or equivalent (at
least twice a year).

* To maintain the best appearance of your product, apply
some quality car wax after cleaning. Apply the wax as you
would to a car. The wax will also help protect the product
against scratches.



10 I

This Maximum product is guaranteed for lifetime from the date
of original retail purchase against defects in materials and
workmanship.

Subject to the conditions and limitations described below, this
product, if returned to us with proof of purchase within the

stated warranty period and if covered under this warranty, will be
repaired or replaced (with the same model, or one of equal value
or specification), at our option. We will bear the cost of any repair
or replacement and any costs relating to labour.

THESE WARRANTIES ARE SUBJECT TO THE FOLLOWING
CONDITIONS AND LIMITATIONS:

a. a bill of sale verifying the purchase and purchase date must be provided;

b. this warranty will not apply to any product or part thereof which is worn or
broken or which has become inoperative due to abuse, misuse, accidental
damage, neglect or lack of proper installation, operation or maintenance
(as outlined in the applicable instruction manual or operating instructions)
or which is being used for industrial, professional, commercial or rental
purposes;

c. this warranty will not apply to normal wear and tear or to expendable parts
or accessories that may be supplied with the product which are expected
to become inoperative or unusable after a reasonable period of use;

S
=
4
g
24
(4
q
3

d. this warranty will not apply to routine maintenance and consumable items
such as, but not limited to, fuel, lubricants, vacuum bags, blades, belts,
sandpaper, bits, fluids, tune-ups or adjustments;

e. this warranty will not apply where damage is caused by repairs made or
attempted by others (i.e. persons not authorized by the manufacturer);

f. this warranty will not apply to any product that was sold to the original
purchaser as a reconditioned or refurbished product (unless otherwise
specified in writing);

g. this warranty will not apply to any product or part thereof if any part from
another manufacturer is installed therein or any repairs or alterations have
been made or attempted by unauthorized persons;

h. this warranty will not apply to normal deterioration of the exterior finish,
such as, but not limited to, scratches, dents, paint chips, or to any corrosion
or discolouring by heat, abrasive and chemical cleaners;

i. this warranty will not apply to component parts sold by and identified as
the product of another company, which shall be covered under the product
manufacturer’s warranty, if any.

ADDITIONAL LIMITATIONS

This warranty applies only to the original purchaser and may not

be transferred. Neither the retailer nor the manufacturer shall be
liable for any other expense, loss or damage, including, without
limitation, any indirect, incidental, consequential, or exemplary
damages arising in connection with the sale, use, or inability to use
this product.

NOTICE TO CONSUMER

This warranty gives you specific legal rights, and you may have other
rights, which may vary from province to province. The provisions
contained in this warranty are not intended to limit, modify, take away
from, disclaim or exclude any statutory warranties set forth in any
applicable provincial or federal legislation.

Made in China
Imported by MAXIMUM Canada Toronto, Canada M4S 2B8



ETABLI PLIANT
A HAUTEUR REGLABLE

N2 de modéle 058-2553-6

IMPORTANT :

Veuillez lire attentivement ce guide
d’utilisation avant d’utiliser cet article et le
conserver aux fins de consultation ultérieure.

GUIDE
D’UTILISATION



N2 de modeéle : 057-2553-6 | Contactez-nous au 1 800 689-6682

* Veuillez lire les consignes de sécurité suivantes avant d’assembler
et d’utiliser I’établi afin de réduire le risque de blessures graves.

¢ Ce produit est uniquement destiné a un usage domestique et doit
étre utilisé a l'intérieur. Ne I'utilisez pas comme échafaudage. Ne
vous tenez pas debout sur I’établi, car cela pourrait entrainer des
blessures ou des dommages matériels.

* Cet article doit étre posé uniqguement sur une surface plane et

ya

stable. Le produit peut devenir instable et se renverser s’il est
rangé ou déplacé sur une surface inégale, ce qui peut entrainer
des blessures ou des dommages matériels.

»

SECURITE

¢ L’assemblage et I’entretien de cet article ne doivent étre
effectués que par des adultes.

* Au besoin, demandez a d’autres personnes de vous aider a
assembler ou a déplacer l’article.

« N’utilisez jamais des piéces de rechange et de quincaillerie non
recommandées par le fabricant. Elles pourraient poser un risque
de sécurité a l'utilisateur et pourraient causer des dommages
matériels. N’utilisez que les piéces et la quincaillerie originales.

¢ Assurez-vous périodiqguement que tous les écrous et boulons
sont bien serrés. Au besoin, resserrez-les.

* N’excédez pas les limites de poids suivantes pour ce produit :

- Charge maximale pour I’ensemble de I’établi : 800 Ib (362,8 kg).

REMARQUE : Si des piéces sont manquantes ou endommagées,
ou si vous avez des questions, veuillez contacter notre service
d’assistance téléphonique sans frais au 1 800 670-6682.

CONSERVEZ CES INSTRUCTIONS

Avant d’utiliser I’article, veuillez lire attentivement et vous
assurer de bien comprendre ce guide d’utilisation. Il contient
d’importantes consignes de sécurité et d’utilisation. Conservez
ce guide d’utilisation a des finsde consultation ultérieure.



=
11}
g
=
1]
w
[+ 4
=
[,
>
®)
w
>
<
2]
-
o
7
N
w
=
x
<
=
=
<
T8

N2 de modeéle : 057-2553-6 | Contactez-nous au 1 800 689-6682

LISTE DES PIECES

REF.| _ Description | qtE

1 Etabli pliant

2 Vis M8*60

3 Ecrou hexagonal M8
4 Rondelle M8

5 Pieds de nivellement
6

Cheville d’ancrage mural M8*70

N
——@ 00 © QO =*0

OUTILS REQUIS (NON FOURNIS)
Tournevis PH2
Clé de 9/16 po (14 mm) %

Perceuse de 1/2 po E




N2 de modeéle : 057-2553-6 | Contactez-nous au 1 800 689-6682

INSTRUCTIONS D’ASSEMBLAGE

* Retirez toutes les piéces de la boite d’emballage et disposez-les
sur une surface dégagée et plane. Assurez-vous que toutes les
pieéces énumérées ci-dessus sont présentes.

Ne serrez pas complétement les boulons et les écrous a chaque
étape de ’lassemblage. Laissez-les desserrés pour permettre a
I’établi de se plier lors de I’lassemblage. Serrez complétement
tous les écrous et les boulons une fois I'assemblage terminé.

w
Y
g
wd
1]
=
TT]
(7]
(7))
N
(a]
(72]
4
0
=
(8
-
[+ 4
=
(7))
Z

ATTENTION!

Ne serrez pas excessivement. Le non-respect de
cette mise en garde peut entrainer des
dommages a I’équipement.




4 N2 de modeéle : 057-2553-6 | Contactez-nous au 1800 689-6682

ETAPE 1
* Dépliez I’établi.

ETAPE 2

w
U}
g
- |
1]
=
w
0
/)]
N
(a]
(2]
4
o
=
(8]
=
14
=
(2]
£

* Réglez la hauteur. Retirez et ajustez les pattes inférieures de
I’établi a la hauteur d’établi souhaitée. La hauteur de I’établi
est réglable de 27 1/2 4 411/2 po (69,8 4 105,4 cm) par
incréments de 1 po.




INSTRUCTIONS D’ASSEMBLAGE

N2 de modeéle : 057-2553-6 | Contactez-nous au 1 800 689-6682

ETAPE 3

» Dépliez les pattes de I’établi.

ETAPE 4

- Fixez le plateau en bois aux pattes de I’établi. Positionnez les

extrémités supérieures des pattes de I’établi entre le support
supérieur en bois et les sangles de sécurité comme indiqué.




6

INSTRUCTIONS D’ASSEMBLAGE

N2 de modeéle : 057-2553-6 | Contactez-nous au 1 800 689-6682

ETAPES

* Verrouillez les pattes de I’établi. Verrouillez les pattes d’établi
supérieur et inférieur au moyen des huit boulons hexagonaux
M8 X 60 (2), huit rondelles M8 (4) et huit écrous hexagonaux
M8 (3) comme indiqué.

— ~

ETAPE 6

* Fixez les pieds de nivellement. Fixez les pieds de nivellement (5)
aux pattes d’établi.

Les pieds réglables
compensent toute
inégalité du sol.



7 N2 de modeéle : 057-2553-6 | Contactez-nous au 1 800 689-6682

ETAPE 7

* Fixez I’établi au mur. Redressez I’établi. Percez un trou de diameétre
correct dans le matériau de base. Insérez six chevilles d’ancrage
mural M8*70 (6) dans les trous a travers les supports de montage
arriére supérieur et inférieur respectivement. Serrez les chevilles
d’ancrage mural (6) avec des rondelles et des écrous.

w
(Y} ’ , ,

/ / /
< — / / /.
- |
1]
z / i i
|.|l // /
m J— 1
/)]
N
(a] 5 _
% /
o
=
8] 2 |
E mural avec Ges rondelles o /

des écrous.
7/

Iu-, ~
£

ATTENTION!

Les chevilles d’'ancrage doivent étre visées dans des trous
prépercés des montants du mur.




8 ‘ N2 de modéle : 057-2553-6 | Contactez-nous au 1 800 689-6682

ETAPE 1

- Dépliez les pattes d’établi. Sortez les poignées des verrous de
sécurité pour déplier les pattes d’établi. Relevez I’établi.

RANGEMENT

ETAPE 2

» Dépliez I’établi. Tenez soigneusement le plateau d’établi. Pliez les
pattes d’établi vers le mur jusqu’a ce que les pattes soient
affleurantes contre le dos de I’établi. Rabattez le plateau d’établi
soigneusement et légérement.

MUR

ATTENTION!

Lorsque vous pliez les pattes d’établi, tenez le plateau en bois (B)
en méme temps. Avant de rabattre le plateau en bois, assurez-vous
que les pattes d’établi sont complétement pliées et complétement
contre le dos de I’établi.

REMARQUE : Sile sol est irrégulier, les pattes de I’établi peuvent ne pas
bouger facilement ou ne pas rester en place lors du pliage ou du dépliage de
I’établi. Dans ce cas, ajustez les roulettes pour leur faire toucher le sol
complétement.




N2 de modeéle : 057-2553-6 | Contactez-nous au 1800 689-6682

ENTRETIEN

* Nettoyez le produit a I'aide d’un chiffon propre pour enlever tout
résidu de fabrication avant la premiére utilisation. Un chiffon
humide peut étre utilisé pour nettoyer sur une base réguliéere.

La graisse et I’huile peuvent étre enlevées a I'aide de liquides de
nettoyage standard. Pour des raisons de sécurité, utilisez un
liquide de nettoyage non inflammable. N’utilisez pas des
matériaux abrasifs, des nettoyants, des produits chimiques, du
javellisant ou des solvants.

Vérifiez le produit régulierement pour vous assurer que tous les
boulons et écrous sont fixés solidement. Si vous trouvez des
joints desserrés, serrez-les immédiatement.

Lubrifiez les glissiéres avec de la graisse ou un produit similaire
(au moins deux fois par an).

Pour maintenir la meilleure apparence du produit, appliquez de la
cire pour voiture de qualité aprés le nettoyage. Appliquez la cire
comme vous le ferez pour une voiture. La cire aide également a
protéger le produit contre les rayures.




GARANTIE

Ce produit Maximum est garanti pendant une période de un (1) an
a compter de la date de I’achat original contre les défauts de
fabrication et de matériau(x).

Sous réserve des conditions et restrictions décrites ci-dessous, ce
produit, s’il nous est retourné accompagné de la preuve d’achat
durant la période de garantie définie et qu’il est protégé en vertu
de cette garantie, sera réparé ou remplacé, a notre gré, par le
méme modeéle ou un modeéle de valeur égale ou ayant les mémes
caractéristiques. Nous assumerons le co(t de tout remplacement
ou réparation ainsi que les frais de main-d’ceuvre s’y rapportant.

CES GARANTIES SONT SOUMISES AUX CONDITIONS
ET AUX RESTRICTIONS SUIVANTES :

a. un contrat de vente attestant I’achat et la date d’achat doit
étre fourni;

b. la présente garantie ne s’applique a aucun produit ou piéce
d’un produit qui est usé ou brisé, qui est devenu hors d’usage
en raison d’un emploi abusif ou inapproprié, d’un dommage
accidentel, d’une négligence ou d’une installation, d’'une
utilisation ou d’un entretien inappropriés (selon la description
figurant dans le guide d’utilisation ou le mode d’emploi
applicable) ou qui est utilisé a des fins industrielles,
professionnelles, commerciales ou locatives;

. la présente garantie ne couvre pas l'usure normale, pas plus
que les pieces détachées ou les accessoires qui pourraient
étre fournis avec l'article et qui, de par leur nature, ont une
durée de vie limitée et dont on s’attend a ce qu’ils deviennent
inutiles ou inutilisables aprés une période d’utilisation
raisonnable;

. la présente garantie ne s’applique pas a I’entretien régulier et
aux articles de consommation comme le carburant, les
lubrifiants, les sacs d’aspirateur, les lames, les courroies, le
papier abrasif, les embouts, les mises au point ou les réglages;

. la présente garantie ne s’applique pas lorsque les dommages
sont causés par des réparations ou des tentatives de
réparation faites par des tiers (c’est-a-dire des personnes non
autorisées par le fabricant);

. la présente garantie ne s’applique a aucun produit qui a été
vendu a I’acheteur original a titre de produit remis en état ou
remis a neuf (2 moins qu’il n’en soit prévu autrement par écrit);




GARANTIE

. la présente garantie ne s’applique a aucun produit ou piéce
de produit lorsqu’une piéce d’un autre fabricant est installée
dans celui-ci ou que des réparations ou modifications ou
tentatives de réparation ou de modification ont été faites par
des personnes non autorisées;

. La présente garantie ne couvre pas la détérioration normale
du revétement extérieur, notamment les égratignures, les
bosses, les éclats de peinture ou encore I'oxydation ou la
décoloration causée par la chaleur, par des substances
abrasives ou par des produits nettoyants chimiques;

la présente garantie ne s’applique pas aux piéces vendues par
une autre entreprise et décrites comme telles, lesquelles piéces
sont couvertes par la garantie du fabricant s’y rapportant,

le cas échéant.

RESTRICTIONS SUPPLEMENTAIRES

La présente garantie s’applique uniquement a ’acheteur original
et ne peut étre transférée. Ni le détaillant ni le fabricant ne sont
responsables des autres frais, pertes ou dommages, y compris
les dommages indirects, accessoires, consécutifs ou exemplaires

liés a la vente ou a l'utilisation du présent produit ou a
Iimpossibilité de l'utiliser.

AVIS AU CONSOMMATEUR

La présente garantie vous accorde des droits spécifiques, mais
vous pourriez disposer d’autres droits, qui peuvent différer d’'une
province a l'autre. Les dispositions qui figurent dans la présente
garantie ne visent pas a limiter, a modifier, a réduire ou a exclure
une guelconque garantie prévue dans les lois provinciales ou
fédérales applicables.

Fabriqué en Chine
Importé par Maximum Canada Toronto, Canada M4S 2B8




